



TEST REPORT NO. : CTG:TX:2110131045

Date: 27 Dec 2021

Page 1 of 2

STAR PADDING INDUSTRIES LTD

299, BAYEZID BOSTAMI ROAD
CHITTAGONG
BANGLADESH

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE DESCRIPTION	:	PADDING
END USE	:	PADDED JACKET
COLOUR	:	(A) WHITE
BUYER	:	SELF
BUYING HOUSE	:	N/P
ORDER NO.	:	N/P
STYLE NO.	:	N/P
FIBRE CONTENT	:	POLYESTER STAPLE FIBER
SAMPLE RECEIVED QUANTITY	:	01 PKT PADDING
COUNTRY OF ORIGIN	:	-
COUNTRY OF DESTINATION	:	-
RETEST	:	INITIAL :
SAMPLE RECEIVING DATE	:	23-Dec-2021
TEST PERFORMING PERIOD	:	23-Dec-2021 TO 27-Dec-2021
TEST(S) REQUIRED	:	SELECTED TEST(S) AS REQUESTED BY APPLICANT.

CONCLUSION:

FIBRE CONTENT	SEE THE RESULT
---------------	----------------

REMARKS:

P = Passed
F = Failed

Sign for and on behalf of
SGS Bangladesh Ltd.

ABDUL HALIM
Laboratory Manager

JOE No. : 4764442

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



TEST REPORT NO. : CTG:TX:2110131045

Date: 27 Dec 2021

Page 2 of 2

FIBRE CONTENT

ISO 1833:2020

AS RECEIVED

POLYESTER

100%



PHOTO

***** End of Report *****

JOE No. : 4764442

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.